009° 7:53  AL-KO ERSATZTEILE 08221/203113 CONRDSG TS T

T16/102 RD HYDRO

REF.

SUR ASSY. FRAME PG.
[FRAME ASSY,) @

KEY# 33 & 43 ARE MOUNTED WITH

@ HUB FACING DOWN,

ool

For, . REF.".. .0
* CHASSIS FHONT PG:: -
+ " ISEATDECK) >

'1;7|b'c"dle[:| 340489C |




16, APR. 20097 7:53°

PART
NO.

P138180091
P1387102085

P13804224-821

P138710079
P13835438
P138120838

P 13894422-821

P13894304
P138323212
P13856255
FP13857157
P 13894622
P 138326780

P13894621-821

P13832412€
P13895424
P1381203%84
P13624573
P13848332
F13894045
P13821544
P138710139
P138780029
P13884653
P138835080
P138710082
P13852928
P13835374
P138585423
P136984238
P138310088
P13g842
P138180124
P13805421
P132881179
13845905
P138043509
P13835374
P13854568
P138710059
P13882132
F13836825
P13856180

. P1388260

P138121222
P138121222
P138692290
P138338512
P138338524
P138338526

P13894225-821

P13857101
P138710205

'P138096425

P13845174
P138233349
P138710204
P138180016
P13857569

P 13851335

'SL-KO ERSATZTEILE 08221/203113

- ONCORD®

DESCRIPTION

TRANSAXLE VST205-025BM
SCREW, 5/16-18X2.50 HHC

NUT, 5116-18 WDFLLK (15X88)
BRACKET,STABILIZER

SCREW, 6/16-18X.75HHWATAP
SCREW., 5/16-18X .75 WAHHTAP
WASHER, HVSPTLK .328X.60X.09
PEDAL ASSEMBLY

FOOT CONTROL ROD

SHIFT BRACKET

SCREW, 1/4-28X. 7SNYLHH
WASHER .750X.250 SP-TRANSAXLE
SPRING, TRANSAXLE DISCONNECT
SPRING, TENSION 3/800X2.18X.055
BRACKET, DISCONNECT LEVER
BOLT, .437X.136 5/16-18

SPRING. BRAKE 35.00

WASHER, FLAT 406X.81X.065
ROD, CLUTCH

PIN, CLEVIS .37SDX.81LG

LATCH, PARK BRAKE
PEDAL.BRAKE/CLUTCH STD NLT
SPRING, TENS .09X . Xs.

NUT, 1/4.20 HEX NYLOCK #£71035
ROD, DISCONNECT CONTROL
CAP, DUMP VALVE ROD .25IDX.78
SCREW, 3/8-16X1.8 HHCFLTHRS
KEY, SQUARE .18750X2.25LG
PULLEY, IDLER V4L 3.06X .62
SPACER, SHOULDER

ASSY, IDLER ARM TRACTION
BOLT, .250X .312 HHSH 1/4-20
WASHER, FLAT .755X1.31X.075
SCREW, 3/8-16X1.25

SPACER, .87 X 1.78

PULLEY

NUT, 3/2-16 HWDFLLK MACK
BELT, V4L 11275

PULLEY, IDLER V4L 3.06X .62
PARK BRAKE CONTRQL ROD
NUT, 5/18-18X3/8 ADJUSTING
ADJUSTING NUT 1213

RING, RETEX ,57X.05TRUS:33-75
PIN, HAIR .53DIAX1.62LG

PIN. HAIR .091 DIAX1.66LG

PIN, COTTER .090 DIAX .75LG
PIN, COTTER .090 DIAX .75LG
TIRE & RIM 20XB-8

VALVE STEM

RIM

TIRE 20X8-8

NOT USED ON THIS UNIT

NOT USED ON THIS UNIT

ASM. WELD, BKT STABILIZER LH
BOLT, 5/16-18X.7% CARR.

NUT, 5/16-18 WDFLLK (15X88)
FLATWASHER 515X.86X.064
NUT,5/16-18 HEXWDFLLK WHIZ
SCHEW GUIDE §/16-18

NUT, 5/18-18 HEXWDFLLK WHIZ
SCREW, 1/4-20 X.50

RETAINER .31/DX.62X.03 WIRE
NUT. 1/4-20 WDFLWHIZ-LK

e 1 1 3 LS R A NNMN—‘-‘-‘—‘N’-‘—"'ﬂ‘u-‘-b—‘fc(plm-‘—‘—‘-‘h)—'--'—"—"—‘—‘—l-l-‘—"-‘—"-‘-‘-‘-‘"‘—‘-l-l-‘—ﬁ-‘hh.-lg

NR. 059 S, 8

T16/102 RD HYDR«

F12

Er ] —






